

# EXAMPLE COIL TEST CERTIFICATE



524彰化縣溪州鄉中山路四段270號  
No.270, Sec.4, Jungsian Rd., Shijou Shiang,  
Chang-Hwa, Taiwan, R.O.C  
http://www.ycinox.com  
TEL : +886-4-8899666 FAX : +886-4-8899770

## 檢驗證明書 MILL TEST CERTIFICATE

**允強實業股份有限公司**  
YC INOX CO., LTD.

客戶名稱 Customer	S&T STAINLESS LTD.	客戶編號 Customer No.	FNZ007	證明書編號 Certificate No.	140821C0037
產品名稱 Production	PRIME COLD ROLLED STAINLESS STEEL COIL	商業發票號碼 Commercial Invoice No.	J14080302	證明書日期 Date of Issue	2014/08/22
規格名稱 Specification	ASTM A240M-13c/A480M-13b	客戶採購單號 PO No.	GP6023	訂單編號 Order No.	EC14070174-1
鋼種 Steel Grade	304	投單單據號 Weight No.	C14080301	P.I.號碼 P.I.No.	A10307115

項目 Item No.	爐號 Heat No.	產品規格 Product Description	化學成份(%) Chemical Composition										拉伸試驗 Tension Test			鋼號 C/No.
			C %	Mn %	P %	S %	Si %	Cr %	Ni %	Cu %	Mo %	Fe %	屈服 Y.S. MPa	抗拉 T.S. MPa	伸長率 E.L. %	
1	C33AY1405077	3mm x 1,500.0mm x C	70	75	200	45	30	1050	1950	100	100	205	515	40	1040	6
2	C33AY1405552	2mm x 1,500.0mm x C	41	54	100	39	2	801	1816	51	323	685	53	86	1050	7
3	C33AY1405098	1.5mm x 1,500.0mm x C	33	55	102	34	2	801	1827	54	343	720	50	88	1050	8
4	C34AY1404124	1.2mm x 915.0mm x C	40	55	95	31	3	804	1821	56	333	702	52	86	1050	9
5	C33AY1405339	1.2mm x 1,500.0mm x C	42	39	113	35	4	805	1871	54	276	654	53	87	1050	10
6	C33AY1405339	1.2mm x 1,500.0mm x C	39	49	94	30	4	807	1830	55	308	664	50	87	1050	11
7	C33AY1405339	1.2mm x 1,500.0mm x C	39	49	94	30	4	807	1830	55	308	664	50	87	1050	12
8	C33AY1405339	1.2mm x 1,500.0mm x C	39	49	94	30	4	807	1830	55	308	664	50	87	1050	13
9	C33AY1405339	1.2mm x 1,500.0mm x C	39	49	94	30	4	807	1830	55	308	664	50	87	1050	14

標準: ASME SA240/SA480	附註: Remark	註解: Note
28110   06-07-08-09-10 11-12-13-14	TOTAL: 9   35.890	*01= Hardness Test *02= Heat Treatment *Gauge Length: 50mm  1MPa=1N/mm <sup>2</sup> =10bar=145psi=10.2kgf/cm <sup>2</sup>
Surveyor By N/A	Visual Inspection(Surface) and Dimension Check : OK	1. ISO 9001:2008 (No.01 100 05239) 2. PED / AD2000 (No.01 202 ROC/Q-05 0105) 3. ISO 14001:2004 (No.01 104 822 086385) 4. OHSAS 18001:2007 (No.01 113 822 086385)
茲證明本文所列產品，均依材料標準製造及試驗，並符合標準之要求，與無雜質污染。 We hereby certify that material described herein has been manufactured and tested with satisfactory results in accordance with the requirement of the above material specification. The material described above has been detected with free irradiation by raw material supplier.		Manager of Quality Assurance Department <i>Jian Y. Guo</i>
英次 / 磅頁數: 1 / 8		YC-Z0007-01C